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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 TG475-1 POWERLINE TG475 AKSEL POWERLINE TG475
DIAMETER 22,2 MM

2 3 417996 MJTRIK M8 COLLAR NUT M8

3 3 418015 SKIVE M8 WASHER M8

4 9 412247 SKIVE M8 WASHER M8

5 1 417992 STALBOLT 8.8 M8X35 STEEL BOLT M8X35

6 3 417971 SATBOLT M8X40 SET BOLT M8X40

7 1 418020 PINOLSKRUE MED SPIDS TAILSTOCK SCREW 8X16
8X16

8 1 418019 PINOLSKRUE FLAD 8X16 TAILSTOCK SCREW 8X16

9 1 418095 REMSKIVE 7 RIBBER BELT PULLEY

10 1 418049 PEDAL PEDAL

11 1 418050 STALBOLT 8.8 M8X20 STEEL BOLT M8X20

12 1 418051 FIJEDER SPRING

13 1 418022 STALBOLT 8.8 M8X40 STEEL BOLT M8X40

14 1 406771 AFSTANDSB@JS SPACER GLAND

15 1 916104 SKIVE M8 WASHER

16 1 418047 MELLEMR@ZR HJULB@JLE INTERMEDIATE TUBE

17 12 417974 FLANGEM@TRIK M8 COLLAR NUT M8

18 1 420397 CHASSIS CHASSIS

19 4 418024 STALBOLT 8.8 M8X45 STEEL BOLT M8X45

20 1 420223 CHASSISBQJJLE SORT RING

21 1 90240041 UNDERSKARM GUL GUARD LOWER

22 1 418026 RIBREM 7PJ414 RIB BELT 7PJ414

23 2 418027 MASKINESKRUE 5X8 MACHINE SCREW 5X8

24 2 418028 SKIVE M5 WASHER M5

25 6 417977 BOLT M6X16 TAPTITE M6X16

26 1 420225 REMSTYR BELT GUIDE

27 1 418097 REMSKIVE BELT PULLEY

28 1 419844 LEJE 6004 BEARING 6004

29 1 418029 RORSTIFT 6.0X40 PIPE PIN 6.0X40

30 2 418030 SPLITBOLT 10X64 COTTER BOLT 10X64

31 2 417985 SPLIT 2,5MM COTTER BOLT 2,5MM

32 2 418033 POPNITTE BLIND RIVET

33 1 420227 HAJIRE KNIVSAT KOMPLET BLADE

34 2 418034 KNIVR@R INDRE KNIFE TUBE

35 2 419851 PAKDASE 25X40X8 OIL SEAL 25X40X8

36 1 420401 FLANGEBOLT 8.8 M8X12 COLLAR BOLT M8X12

37 9 90100661 STALM@TRIK 8.8 M6 FZ STEEL NUT M6 FZ

38 1 420402 GEARBOX HJJRE GEAR BOX HJJRE

39 2 419831 SEEGERRING 25 RETAINER RING 25

40 2 420403 LEJE 6005 BEARING 6005

41 2 420404 SKIVE WASHER

42 1 420405 AKSEL SHAFT

43 1 420409 NOT 6X25 KEY 6X25

44 1 420408 SNEKKEAKSEL ENDLESS SCREW

45 1 419837 LEJE 30204 BEARING 30204

46 1 420407 TANDHJUL SPROCKET

47 1 420406 GEARBOX VENSTRE GEAR BOX VENSTRE

48 9 419833 STALBOLT M6X20 STEEL BOLT 6X20

35A1 1 418098 GEAR KOMPLET GEAR




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
49 1 420229 VENSTRE KNIVSAT BLADE
KOMPLET
50 1 418004 KOBLINGSKABEL FREM CLUTCH CABLE
51 1 418008 KOBLINGSGREB KOMPLET CLUTCH HANDLE
52 2 418007 STALBOLT 8.8 M6X35 STEEL BOLT M6X35
53 1 423624 STYRRYR CE @VRE HANDLEBAR UPPER
54 2 418009 GUMMIHANDTAG HANDLE
55 4 419883 STALM@TRIK M6 STEEL NUT M6
56 1 418011 GASREGULERING BOKS THROTTLE CABLE
57 1 418064 GASKABEL THROTTLE CABLE
58 1 418006 BRZADDEBOLT 8.8 M6X60 CARRIAGE BOLT M6X60
59 4 418012 PLASTIK SKIVE WASHER
60 4 418014 KLODS FOR HANDTAG MED BLOCK
FORTANDING
61 2 418016 HANDHJUL M8 KNOB M8
62 2 418017 STALBOLT 8.8 M8X100 STEEL BOLT M8X100
63 2 90307715 PROP PLUG
64 4 418010 HATTE FOR M@TRIK M6 HOOD M6
65 2 400500613 STYRHOLDER KOMPLET HOLDER
66 1 420235 UNDERSTYR VENSTRE HANDELBAR LOWER
67 1 420236 UNDERSTYR HJJRE HANDELBAR LOWER
68 1 418061 STRABER HZJRE BRACKET
69 1 418060 STRABER VENSTRE BRACKET
70 1 418059 FIEDERSPLIT SPRING COTTER
71 1 418058 STYBEJERNSKLODS HOLDER
72 1 418054 HJULBQJLE WHEEL CLAMP
73 2 405912 TRANSPORT HJUL WHEEL
74 2 418055 STALM@TRIK 8.8 M10 STEEL NUT M10
75 4 418053 TANDSKIVE M10 TOOTHED DISC M10
76 4 418056 SKIVE M10 WASHER M10
77 2 418057 HJULB@S @15 WHEEL GLAND @15
78 2 420238 STALBOLT M10X60 STEEL BOLT M10X60
79 2 418052 STALBOLT 8.8 M10X16 STEEL BOLT M10X16
80 1 90240112 JORDSPYD DEBTH SKID
81 2 420239 STALBOLT 8.8 M8X260 STEEL BOLT M8X260
82 1 418045 STENFANG UNDER MOTOR GUARD
83 2 418044 STALBOLT M6X16 STEEL BOLT M6X16
84 1 425192 KNIVSKARM GUL KNIFE GUARD
85 8 90122401 UNBRAKOBOLT M5X12 ALLEN BOLT M5X12
86 8 90100660 STALM@TRIK 8.8 M5 FZ STEEL NUT M5 FZ
87 2 91033010 YDERSKAERM SORT GUARD
88 1 417997 FLANGEBOLT 8.8 M8X50 COLLAR BOLT M8X50
89 1 417991 FIJEDER SPRING
90 1 420240 B@S BUSHING
91 1 418100 REMSTRAMMERARM BELT STRETCHER LEVER
92 1 418099 NYLON STRAMMERULLE TENSION ROLL
93 1 417987 SKIVE M8 WASHER M8
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